
Abamet Environmental Technologies Pakistan

SUSTAINABLE
SOLUTIONS FOR A

CLEANER,
GREENER EARTH ! 



Table of Contents
Introduction.......................................                    
Wastewater Treatment.....................                      
Sludge Dewatering............................                               
Water Treatment/Recycling.............                     
Zero Liquid Discharge.......................                     
Environmental Equipment...............                     
Alternate Energy Solutions..............           
Rain Water Harvesting......................           
Air to Water Generator......................           
ESGs.....................................................            
SDGs.....................................................           
Household Domestic Wastewater..
Services...............................................
Clientele..............................................            
Contact Us..........................................            
Projects...............................................            

01
03
08
10
13
14
16
17
18
19
20
21
22
24
27
28



INTRODUCTION

01

 Abamet Environmental Technologies Pakistan is an aspiring
organization, that is working for a better world. Our services

include all your environmental needs. We have the finest team
of professionals that aim at serving best to our customers.

Their efforts combined with latest technology helps in
resolving most challenging environmental problems and

issues. Our specialties include water and wastewater
treatment and recycling.

VISION 
We envision healthy generations through treating and recycling every drop of

water that Earth has to offer

MISSION
We strive to provide resourceful, creative, innovative and adaptive services to our

clients

VALUES
We create cost effective and suitable ways to treat and recycle water to achieve

our vision. 



ABOUT US

02

Abamet Environmental Technologies Pakistan is an aspiring
organization, that is working for a better world. Our services resolve

all your environmental needs. We have the finest team of
professionals that aim at serving best to our customers. Their

efforts combined with state of the art technology helps in solving
any challenging problems and issues. Our specialties include water

and wastewater treatment and recycling. We are honored to
announce that we’ve been providing services in water and

wastewater treatment and recycling for the couple of decades. We
have many successfully working projects across Pakistan.

Engr. Mansoor Ahmed PhD. Scholar is the owner and Chief executive
of Abamet Pakistan Mansoor Ahmed has 30 Years professional
experience in Designing & Business Development of
Water/Wastewater Treatment Plants and Environmental Projects
including Sea Water Desalination and Recycling of Industrial
Effluent. He specializes in Process Designing of Water/Wastewater
Treatment Plants, Business Development of Water/Wastewater &
Environmental Systems, Technical Marketing & Business
Establishment. Certified Project Management Professional - CPMP;
through understanding PMBOK 4th Edition ISO 10006 Standards of
Project Management as per PMI. Advanced Project Management
Professional - APMP accredited by Government of Pakistan NEBOSH
& IOSH Qualified / Certified HSE Professional

Engr. Dr. Mansoor Ahmed
Chief Executive Officer



WASTEWATER TREATMENT

03

Globally, two million tons of sewage, industrial and agricultural
waste is discharged into the world’s waterways and at least 1.8
million children under five years-old die every year from water

related disease.

GREY WATER TREATMENT PLANT
The water from your sink, showers and bath tubs that
doesn’t include feces is known as grey water.
Demand on conventional water supplies and
pressure on sewage treatment systems is reduced by
the use of grey water. Re-using grey water also
reduces the volume of sewage effluent entering
watercourses which is ecologically beneficial. Grey
water can be treated easily with Abamet Pakistan’s
technology and expertise. The treated grey water can
be used in garden, floor washing, horticulture, and
landscaping. This achieves our goals of ecologically
sustainable development.

Abamet Pakistan provide services for wastewater
treatment to avoid pollutants contaminating natural
water bodies. For that we have range of innovative
methods to meet client’s needs. We can address your
wastewater depending on your pollutant load, for
that we have different technologies to offer.
Different treatment plants include Effluent
Treatment Plant, Grey Water Treatment Plant and
Sewage Treatment Pants.

THE ABAMET APPROACH



SEWAGE TREATMENT PLANT

04

A waste water treatment plant when installed for an
outlet of an industry it is naturally known as effluent
treatment plant. The ETP Plant works at various
levels and involves various physical, chemical,
biological and membrane processes to treat waste
water from different industrial sectors like chemicals,
drugs, pharmaceutical, refineries, dairy, textile and so
on. Our team suggests the most efficient and pocket
friendly treatment facilities for your effluent.
Effluent Treatment Plant can be further polished to
become recycling plant, which can save tonnes of
water and millions of rupees.

EFFLUENT TREATMENT PLANT

Abamet Pakistan provide services for wastewater
treatment to avoid pollutants contaminating natural
water bodies. For that we have range of innovative
methods to meet client’s needs. We can address your
wastewater depending on your pollutant load, for
that we have different technologies to offer.
Different treatment plants include Effluent
Treatment Plant, Grey Water Treatment Plant and
Sewage Treatment Pants.



05

MEMBRANCE BIOREACTOR (MBR)

Membrane Bioreactor (MBR) is an advanced technology
which is an efficient combination of membrane
separation technology with biological technology. MBR
increases the water effluent quality and high quality
water is achieved in a very low space. This is a very
stable process which generates lower sludge. This is the
ultimate solution for higher pollution loads. Abamet
Pakistan has successfully installed many MBR plants
around the country.

LAMELLA SETTLER
Lamella settler is a process used to settle flocculated
solids. Lamella clarifiers are ideal for applications where
solid loading is variable and particle size is fine. Water
flows through the lamellas (inclined plates), onto which
the solid particles settle, while the sludge slides down
into the sludge funnel. Treated water then flows upward
and exits through a weir. Since they require significantly
less space than conventional clarifiers, lamella settlers
are especially useful where limited installation area is
available.

“Membrane Bioreactor (MBR) wastewater Treatment Plant
Containerized / Packaged System 20,000 GPD ~ Dawlance”



06

MOVING BED BIOFILM REACTOR
(MBBR)
The MBBR wastewater treatment system reduces
operating costs and requires minimal operator
intervention compared to other systems. Abamet
Pakistan offers a range of durable carrier media with a
service life of up to 20 years, ensuring cost-effective
performance. Requiring less aeration volume, MBBR
lowers energy consumption while delivering higher-
quality treated water. Combining suspended and
attached growth, it provides efficient biological
treatment, making it a reliable and sustainable solution
for wastewater management.

 Bio Chip Media

 "Containerized MBBR System." ~ GETZ PHARMA (Pvt)
Ltd, Capacity: 70,000 GPD

BIO TOWERS / TRICKLING FILTERS
Bio Tower is also known as Trickling Filter (TF). It is a
fixed-bed, biological reactor that operates under
aerobic conditions. It requires expert design and
construction, particularly, the dosing system. Less
sludge is formed in this type of system. It is applicable
in large scale water treatment plants. 



07

SEQUENTIAL BATCH REACTOR (SBR)

 A sequencing batch reactor is a fill-and-draw activated
sludge system for wastewater treatment. An SBR system
removes organic matter with more than 95% removal
efficiency. It has a septic tank upstream to it for waste
water collection. The SBR accomplishes equalization,
aeration, and clarification in a timed sequence in a single
reactor basin. Abamet Pakistan knows that every
wastewater is unique and we tailor the system to give you
the best treatment system as a whole.

ACTIVATED SLUDGE PROCESS (AS)

This is the most conventional biological treatment
process in which sludge (bacteria or microorganisms) is
activated and agitated and it is mixed with the
wastewater. Aeration is done through different means
and it flocculates all the organic matter present in the
wastewater. Aeration design and tank parameters are
developed by professional engineers of Abamet Pakistan
according to client’s requirements.

 "AS Containerized System." ~ OBS
Pharma Capacity: 20,000 GPD 

DISSOLVED AIR FLOATATION (DAF)
Dissolved Air Flotation (DAF) systems remove
suspended solids up to 97%, chemical oxygen demand
(COD) up to 85%, and oils and greases (O&G) from a
wastewater stream at a very low cost. Contaminants
are removed through the use of a dissolved air-in-water
solution produced by injecting air under pressure into
a recycle stream of clarified DAF effluent. This system
is suitable for highly saline water. Abamet Pakistan
provides DAF units in containerized water tanks which
occupy less space and reach your requirements



A screw press requires little operator attention and low
maintenance, but consumes considerable floor space
due to small hydraulic load capacity. In a screw press, a
screw with a variable pitch helix operates within a
cylinder of fixed and moving rings that make up the
dewatering drum. The fixed rings form a static structure
whereas the moving rings ensure continuous self
cleaning while the screw is in motion. When the screw is
in operation, the size of the gaps changes continuously,
thus giving a smooth dewatering process. The filtrate
that results from the dewatering process as the
flocculated sludge is compressed, flows through these
gaps into a collection tray located under the machine.

SCREW PRESS

SLUDGE DEWATERING

08

BELT PRESS
Belt filter larger output, low consumption, smaller
working space, better working condition, easy-operation
and convenient maintenance. Sludge goes into sludge
distributor to gravity dehydration which is a little long
period with horizontal movement and small angle rising
period; then filtrated sludge moves with filtrating belt
and under gravity water is separated from solids. This
immobilized sludge is taken to wedge dehydration.
Where two filtrating belts come together and squeeze
sludge gradually discharging the water. After
discharging device, mud cakes are scraped by scraper
from filtrating belt.

The industries in Karachi generate around 100 million gallons of
industrial effluents per day, of which 90 percent goes into the

Arabian sea without any treatment.



CENTRIFUGAL DECANTER

With a certain differential, drum and spiral rotate
unidirectionally in a high speed. The material is
introduced into the spiral internal cylinder through feed
tube, then enters into the drum in a faster sp eed.
Under the effect of centrifugal field, The heavy solids
form a sediment layer on the drum wall. The spiral will
transport the solid phase content to the cone part on
drum and it will be discharged through the bleed hole.
This machine can continuously feed in, separate, wash
and discharge in the full speed of running.

09

FILTER PRESS
A filter comprises a set of vertical plates, which press
against each other by hydraulic jacks at one end of the
set. The pressure applied to the joint face of each
filtering plate must withstand the chamber internal
pressure developed by the sludge pumping system.



WATER TREATMENT / RECYCLING

With the increase in world population water demand is
increasing drastically. Wastewater management will
require emphasis on actions linked to resource
management, to keep valuable resources available for
productive uses. This supports human wellbeing and
broader sustainability. Water reuse represents an
opportunity to support our nation’s communities and
economy by bolstering safe and reliable water supplies
for human consumption.

10

WATER RECYCLING

According to
researches 80% of
Pakistan’s population is
forced to use unsafe
drinking water due to
the scarcity of safe and
healthy drinking water
sources.

Water treatment is a process which brings the quality of water to
high quality require standards. Water from your bores that has high

dissolved solids can be brought to potable standards. The water
treated can be used for any purpose such as drinking, industrial

water supply, irrigation etc. This treatment removes contaminants
and pathogens or otherwise harmful matter from water to prevent

harm towards humans. To achieve this requirement Abamet Pakistan
has multiple technologies to offer.



Ultrafiltration is one membrane filtration process that
serves as a barrier that separates harmful bacteria,
viruses, endotoxins , plastics, proteins, silica , silt, smog
and other contaminants from clean water without
demineralizing it. An ultrafiltration water system forces
water through a .02-micron semi-permeable membrane
using hydrostatic water pressure. Suspended particles
that are too large to pass through the membrane stick
to the outer membrane surface. Only fresh water and
dissolved minerals pass through. Abamet Pakistan
designs UF as per your requirement and gets it ready in
no time.

ULTRA FILTRATION (UF)

11

REVERSE OSMOSIS PLANT (RO)

Reverse osmosis (RO) is a water purification process
that uses a partially permeable membrane to remove
ions and unwanted molecules. In this process water is
pressurized through semi permeable membrane, leaving
95%-99% salts behind in the reject stream. Pressure
required in the system is proportional to the Total
dissolved Solids (TDS) present in the feed/influent
water. Abamet Pakistan designs and sets all the
pressures right so that it decreases all the operational
costs and you get demineralized water without any
dissolved matter.



Nanofiltration is a relatively recent membrane filtration
process; it is mainly applied in drinking water
purification process steps, such as water softening,
decoloring and micro pollutant removal. Membranes
having pore sizes from 1-10 nanometers does not allow
any organic matter and salts to pass through it. This
means that bivalent ions of hard water such as calcium
and magnesium will not be allowed to pass through the
pores of the membrane. Abamet Pakistan provides
nanofiltration system for water treatment and so that
there are no heavy metals or pathogens in your water.

NANOFILTRATION

12

SAND-CARBON FILTER

A Sand – Carbon or Multimedia Filter is a gravity-type
filter typically containing three media layers of
anthracite coal, sand and garnet, with a supporting
layer of gravel at the bottom. The entire media bed acts
as a filter with efficient particulate removal as the
upper layers removing large particles and the lower
layers retain the smaller particles. This system is used
to decrease the load on UF ad other filtration
processes. Abamet Pakistan designs the best recycling
plant very low costs.



ZERO LIQUID DISCHARGE (ZLD)

VACUUM EVAPORATORS

Crystallization is a separation method in which the
formation of a solid (crystal or precipitate) is produced
from a homogeneous, liquid or gaseous phase. The solid
formed can be very pure, so crystallization is also used
industrially as a purification process.

13

SLUDGE CRYSTALLIZERS

Zero liquid discharge is a treatment process and its goal are to
remove all the liquid waste from a system. Its primary focus is to

produce reusable water from waste water or brine. ZLD technologies
use the concept of thermal evaporation to convert brine into highly
purified water and dry solid waste product is ready to be disposed
of. Valuable resources (such as NaCl, Na2SO4, and others) can also